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© by KTM-SPORTMOTORCYCLE AG, AUSTRIA Al rights reserved
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TELEGABEL MARZOCCH!

FRONT FORK MARZOCCHI

50 JUNIOR LC
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TEILNR/PARTNR  BEZEICHNUNG

451.01.000.444
7501476A
0912 080303
750421 2AC
7528010
7518031
75141169
75141214
7533297
7523264
7528230
7522166AA
7524157

7803936/A

7803938/A

75141015
75031570A
75031570A/R
7522225
77051124
7708247/R
7708248/R
7512068
75031571A
75031571A/R
503.01.036.000
451.01.081.100
0015 080303
0912 100250
503.01.038.000
451.01.039.000
7547325
7547331

0985 050003
450.01.070.000
0015 050203
7550013

* = NEUTEIL /N

GABEL KPL. SX JUN. MARZ. 2002
GABELBRUCKE OBEN
1SK.SCHRAUBE DiN0912-M BX30
VERSCHLUSSKAPPE

O-RING

VORSPANNBUCHSE L=55MM 2002
DRUCKFEDER 2N/MM
DRUCKFEDER 2 5N/MM
STAUBMANSCHETTE
SICHERUNGSRING

SIMMERRING 32/42/6,5-9.5
SCHEIBE D42X32,5X1,5
KOLBENRING D32

NUR BE} ZUGSTUFE

KOLBENSTANGE ZUGSTUFE JUN. 02
ZUGSTUFE - LINKE SEITE

KOLBENSTANGE DRUCKSTUFE JUN.02
DRUCKSTUFE - RECHTE SEITE
FEDER ROCKANSCHLAG
GLEITROHR LINKS 501.C 2002
GLETROMR KPL. LINKS 50LC 2002
SCHEIBE 14X8X15
GABELBRUCKE UINT. KPL. MINIZJUN
GABZLHOLM RECHTS MINI/JJUN. 02
GABELHOLM LINKS MINIZJUN, 02
DAMPFUNGSROLLE
GLEITROHR RECHTS 50 LC 2002
GLATROHR KPL.RECHTS 50LC 2002
STEUERKOPFSCHR, M20X1,5 SW=27
STELERSATZ KPL. 50 SXR 2003
SK_BUNDSCHRAUBE M 8X30 SW=10
1SK.SCHR.DINGIT2 M10X25 103 S
LENKERKLEMMBRUCKE D=22MM 2001
LENKERAUFNAMME D=22MM 2001

'AUFKLEBER LINKS MARZOCCH!

AUFKLEBER RECHTS MARZOCCH!
SS.MUTTER DIN 985 M5
BREMSSEILFOHRUNG
SK.BUNDSCHRAUBE M 5X20  SW=8
GABELOL EBH16 SAE 7.5

DESCRIPTION QTY

FORK CPL. SX JUN MARZ. 2002
TOP FORK PLATE
AH SCREW DINO912-M 8X30.
SCREW CAP
O-RING
PRE LOAD BUSH L=55MM 2002
SPRING 2N/MM
SPRING 2,5M/MM
DUST SEAL
STOP RING
OIL SEAL 32/42/6,5-8,5
WASHER D42X32.5X1,5
PISTON RING D32
ONLY FOR REBOUND DAMPING

PISTON ROD REBCUND JUNIOR (2
REBOUND DAMPING - LEFT SIDE

PISTON ROD COMPRESSION JUN. 02
COMPRESSION DAM.- RIGHT SIDE

REBOUND SPRING

SLIDERL/S50LC 2002

SLIDER CPL. L/S 50LC 2002
WASHER 14X8X1,5

BOT. FORK PLATE CPL. MINI/JUN

FORK TUBE R/S MINIJJUN. 02

FORK TUBE L/S MINI/JUN. 02
FOOT BUFFER

SLIDER R/S50LC 2002

SLIDER CPL. R/S 50LC 2002

STEER HEAD SCREW M20X1,5 W5=27

STEER STEM B. CPL. 50 SXR 2003

HH COLLAR SCREW M 8X30 WS=10

AH SCREW DING912-M10X25,10.9.t

HANDLEBAR CLAMP D=22MM 2607

HANDILEBAR SUPPORT D=22/M 2001

STICKER LEFT SIDE MARZOCCH]

STICKER RIGHT SIDE MARZOCCHI

SELF LOCKING NUT DINO985-M 5

BRAKE CABLE GUIDE

HH COLLAR SCREW M 5X20  WS=8
FORKOIL EBH16 SAE 7.5

X = NACH BEDARF / AS REQUIRED

SRS,
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TELEGABEL MARZOCCH!

FRONT FORK MARZOCCHI

50 seNIOR LC PN
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TEILNR/PARTNR  BEZEICHNUNG

£51.01.000.644
7501498A
0212 080303
0912 080253
7504212AC
752801C
7518076
75141169
75141214
7533297
7523264
7528230
7522166AA
7524157

78031047

78031045

75141015
75031570A
75031570A/R
7522225
77051140
7708242/
7708250/R
7512068
75031571A
75031571A/R
0015 08C303
0212 100250
503.01.038.000
451.01.039:000
7547325
7547331

0985 050003

* = NEUTEIL / NEW PART

GABEL KPL. $X SEN. MARZ. 2003
CABELBRUCKE OBEN 50 LC SEN. 03
1S SCHRAUBE DINGS12-M 8X30
15K SCHRAURE DIN 312 MEX25
VERSCHLUSSKAPPE

O-RING

VORSPANNBUCHSE 25X2 5X100
DRUCKFEDER 2N/MM
DRUCKFEDER 2 SN/MM
STAUBMANSCHETTE
SICHERUNGSRING

SIMMERRING 32/42/6,5-9,5
SCHEIBE D42X32,5%1,5
KOLBENRING D32

NUR BE} ZUGSTUFE

KOLBENSTANGE ZUGSTUFE SEN. Ot
ZUGSTUFE - LINKE SEITE

KOLBENSTANGE DRUCKSTUFE SEN.O1
DRUCKSTUFE - RE\CHTE SEITE

FEDER RUCKANSCHLAG

GLEITROMR LINKS 50 LC  -2002
GLEITROHR KPL. LINKS 50LC 2002
SCHEIBE 14X8X1,5

GABELBRUCKE UNTEN KPL. SEN. 03
GASELHOLM RECHTS SENIOR 02
GABELHOLM LINKS SENIOR 02
CAMPFUNGSROLLE

GLEITROHR RECHTS 50 LC 2002
GLESTROHR KPL.RECHTS 50LC 2002
SK.BUNDSCHRAUBE M 8X30 SwW=10
1SK.SCHR.DINGS12 M10X25 109 §
LENKERKLEMMBRUCKE D=22MM 2G07
LENKERAUFNAHME D=22MM 2001
AUFKLERER LINKS MARZOCCHI
AUFKLEBER RECHTS MARZCCCH!
55.MUTTER DIN 985 M5

DESCRIPTION

FORK CPL. SX SEN. MARZ. 2003
TOP FORK PLATE 50 LC SEN. 03
AH SCREW DING9T2-M 8X30

AH SCREW DIN0S12-M 6X25
SCREW CAP

G-RING

PRE LOAD BUSH 25X2,5X100
SPRING ZN/MM

SPRING 2,5N/MM

DUST SEAL

STOP RING

OIL SEAL 32/42/6.5-9,5

WASHER D42X32,5X1,5

PISTON RING D32

ONLY FOR REBOUND DAMPING

PISTON ROD REBOUND-SEN. 1
REBOUND DAMPING - LEFT SIDE

PISTON ROD COMPRESSION SEN. 07
COMPRESSION DAMP.- RIGHT SIDE
REBOUND SPRING

SLIDERL/S50LC 2002

SLIDER CPL, L/S 50LC 2002
WASHER 74X8X1,5.

BOT.FORK PLATE CPL. SEN. 03
FORK TUBE R/SSENJOR 02

FORK TUBE L/S SENIOR 02
FOOT BUFFER

SLUDERR/S50LC 2002

SLIDER CPL. RIS50LC 2002

HH COLLAR SCREW M 8X30 WS=10
AH SCREW DINGS72-M10X25,10.9,L
HANDLEBAR CLAMP D=22MM 2007
HANDLEBAR SUPPORT D=22MM 2007
STICKER LEFT SIDE MARZOCCHI

STICKER RIGHT SIDE MARZOCCH! LA
SELF LOCKING NUT DINOS8S-M 5 . .
¥ = MACH BEDARF / AS REQUIRED o
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Gmi  TELEGABEL MARZOCCHI  FRONT FORK MARZOCCHI 50 SENIOR LC

' «. FIG TEILNR/PARTNR BEZEICHNUNG DESCRIPTION arvy i
42 450.01.070.000 BREMSSEILFUHRUNG BRAKE CABLE GUIDE 1 S
BS 43 0015050203 SK.BUNDSCHRAUBE M 5X20 SW=8  HH COLLAR SCREW M 5X20 WS=8 1 I
= 44 590.30.029.000 SK-MUTTER M20X1,5 SW=27 RECHTS  HH NUT M20X1,5 WS=27 RIGHT 1 i
45 460.01.043.000 STEUERKOPFMUTTER M20X1 5 STEERING HEAD NUT M20X1,5 1 R
46 490.01.086.000 ABDECKKAPPE COVERING CAP 1 Rk
S 47 0770021360 O-RING 40,94X2,62 NBR70 O-RING 40,94X2,62 NBR70 1
48 490.01.081.000 KEGELROLLENLAGER 32004X TAPERED ROLLER BEARING 32004X 2
O@ 49 460.01.086.000 SCHUTZRING STEUERK. 20,1X39X5 PROTECTION RING 20,7X39X5 1
- 50 0770 360030 O-RING 3600X3,00 NBR O-RING 36,00X3,00 NBR 1 P
- S - g9 7550013 GABELOL EEH16 SAE 7.5 FORKOQIL EBHT6 SAE 7.5 1
=
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Ll T e

BLEBAR, CONTROLS

03-451.02.01

LENRKER, ARMATUREN HA
. FIG  TEILNR/PARTNR  BEZEICHNUNG
- 1 450.02.001.000 LENKER 50 SXR
4 450.02.070.000 GASDREHGRIFF KPL. 50 SXR
5 450.02.039.000 FESTGRIFF
8 451.02.091.000 GASSEIL SENIOR 849/726 2001
8 451.02.091.100 GASSEIL JUNIOR 762/644 2002
9 503.11.085.200 KURZSCHLUSSCHALTER 02

10 450.11.089.04¢
15 440.11.076.20C
15 440.11.076.100

KURZSCHL.SCHALTER M.REISSLEINE
KABELBAND 200/3,6MM SCHWARZ
KABELBAND 100/2,5MM SCHWARZ

o il
DESCRIPTION Qry
HANDLEBAR 50 SXR
TWIST GRIP CPL. 50 SXR
RUBBER GRIP
THROTTLE CABLE SEN.849/726 {1
THROTTLE CABLE JUN.762/644 (2
SHORT CIRCUIT BUTTON 02
S.CIRCUIT BUTTON W. RiP CORD
CABLE TIE 200/3,6MM BLACK
CABLE TIE 100/2.5MM BLACK

AOTORCYCLE TECHNGLOSY

X = NACH BEDARF / AS REQUIRED

* = NEUTEIL / NEW PART

o D R . S G - ¥




104-450.13.0°

* = NEUTELL / NE‘%r

04-457.13.0 HANDBREMSZYLINDER HAND BRAKE CYLINDER 50 LC
™. FIG TEILNR/PARTNR BEZEICHNUNG DESCRIPTION
1 451.13.101.044 HANDBREMSZYLINDER KPLEQ LC 02 HAND BRAKE CYUND.CPLSG LC 02
2 451.13.002.000 HANDBREMSHEBEL KPL. RECHTS 02 HANDBRAKE LEVER CPL. RIS (2
3 451.13.012.000 BREMSSCHL.VO. SXJUN. LC 2002 BRAKE HOSE FR. SX JUN. LC 2002
3 451.13.012.100 BREMSSCHL.WO. SX SEN. LC 2002 BRAKE HOSE FR. SX SEN. LC 2002
4 306054 BREMSFLUSSIGKEIT DOT 5.1 BRAKE FLUID DQT 5.1
1/4 LITER 174 LITRE
5 451.13.004.00C SCHUTZKAPPE HANDBREMSZ. 50 LC PROT.CAP HAND BRAKE CYL. 50 LC
6* 0965 030083 LL.SENKSCHRAUBE DINO9ES-M 3X8 OVAL HEAD SCREW DINO96E-M 3X8
7*  451.13.003.000 HANDBREMSZYLINDERDECKEL 50 04 HAND BRAKE CYLINDER COVER 04
8*  451.13.009.000 DICHTUNG HANDBREMSZYLINDER 04  GASKET HAND BRAKE CYLINDER 04
9% 451.13.006.000 SPEZIAL-ISK.SCHRAUBE M 5X18 SPECIAL-AH SCREW M 5X18
10% 451.93.013.000 MUTTER M5 DIN 6334 NUT M5 DIN 6334
11*%  451.13.021.000 FEDER FUR HANDBREMSHEBEL 04 SPRING FOR HAND BRAKE LEVER 04
12*  451.13.007.000 EINSTELLSCHRAUBE M 3X16 D4 ADJUSTING SCREW M 3X16 04
13* 0912 050103 [SK.SCHRAUBE DIN 912 M5X10 AH SCREW DINOGT2-M 5X10
14*  451.13.008.000 REPSATZ KOLBEN VORNE 50 04 REPKIT PISTON FRONT 50 (4

{MOTOREYCLE TECHNGLOSY

¥ = NACH BEDARF / AS REQUIRED




Y 77 77 Bk EN, SEITENSTANDER  FRAAHE, SIDE STAND 50 JUNIOR LC 2004 .

FIG  TEILNR/PARTNR BEZEICHNUNG DESCRIPTION i

1 451.03.001.000 RAHMEN PRO JUNIOR LC ME2R" 02 ERAME PRO JUNIOR LC ,ME2R" 02 1

4 543.10.086.200 STOVER-ELANSCHMUTTER M8 109 SELF LOCKING NUT M8  10.9 1

5 0015 080603 §K BUNDSCHRALUBE M 8X60 Sw=10 Hi COLLAR SCREW M 8X60 W5=10 2 ‘

6 0015 080653 SK.BUNDSCHRAUBE M 8X65 Sw=10 HH COLLAR SCREW M 8X65 Ws=10 i ;

7 0015050123 SK.BUNDSCHRAUBE M 5X32 SW=8 MH COLLAR SCREW M 5X12 W, =8 1 E

g 0985 050003 SS.MUTTER DIN 985 M5 SELF LOCKING NUT DINQ285-M 5 1 II

9  450.01.070.000 BREMSSEILFEHRUNG BRAKE CABLE GUIDE : 11 :
12 587.11.0%4.050 METAMOLL F. BATTERIEHALTEBUGEL METAMOLL FOR BATTERY BRACKET - 2
13 451.03.023.200/90 SEITENSTAND.L=285MM SILBER 02 SIDE STAND L=285MM SILVER 02 1
15 510.03.021.000 STANDERFEDER LANG SIDESTAND SPRING LONG 1
16 0015 080203 5K BUNDSCHRAUBE M 8X20 SwW=10 HH COLLAR SCREW M 8X20 ws=10 1
17 360.03.014.000 SCHNORR-SICHERUNGSSCHEIBE BMM  LOCK WASHER MM 5
18 502.03.053.0C0 KETTENROLLE D=30MM CHAIN ROLL D=30M#A 1
15 0015 080303 SK BUNDSCHRAUBE M 8X30 Sw=10 HH COLLAR SCREW M 8X30 Ws=10 2
21 740.03.021.000 BUCHSES.2 X 12X 6 BUSHING 82X 12X é 1
22 0625 006087 RILLENKUGELLAGER 608 2RS C3 GROOVED BALL BEAR. 608 2RS c3 2
23 511.03.053.000 KETTENGLETSTUCK UNTEN 97 CHAIN SLIDING PIECE BELOW 57 3
24 511.03.053.001 BUOCHSE 8,2X10X2Q BUSHING 8,2X10X20 1
30 D125 100003 UNTERLEGSCHEIBE DIN 126 A 10,5 WASHER DING125-A10,5 2
31 0094 032253 SPLINT DINDQ24-3,2X25 STAHL PIN DINOG94-3,2X25 STEEL 2
32 546.03.041.000 FUSSRASTENFEDER LINKS & RECHTS FOOTREST SPRING L/S & R/S 2
33 548.03.044.000 BOLZEN FUR FUSSRASTE 03 BOLT FOR FOOT FED 03 2
35  546.03.040.000/90 FUSSRASTE LINKS SHBER FOOT REST L/S SILVER 4
35 546.03.140.000/90 FUSSRASTE RECHTS SILBER ‘98 FOOT REST R/S SILVER = 1
36 451.03.023.250 BUCHSE F SEITENSTANDER 02 BUSHING FOR SIDE STAND . 02 1

. gajﬁgqm:é'm.wmwsr
1 @iﬁ?igii " ﬂ— + = NEUTEIL / NEW PART X = NACH BEDARE / AS REQUIRED




Kisea =00 RAHMEN FRAME 50 SENIOR LC Jfjil
" FIG  TEILNR/PARTNR  BEZEICHNUNG DESCRIPTION QTY
1% 451.03.001.600 RAHMEN PRO SENIOR 2004 FRAME PRO SENIOR 2004 1

4 543,10.086.200 STOVER-FLANSCHMUTTER M8 10.8 SELFLOCKING NUT M8 109 i

5 0015 080603 SK.BUNDSCHRAUBE M 8Xe0 SW=10 HH COLLAR SCREW M 8XeQ WS=10 2

& 0015080653 SK.BUNDSCHRAUBE M 8X65 SW=10 HH COLLAR SCREW M §X65 WS=18 1

12 587.11.054.050 METAMOLL F. BATTERIEHALTEBUGEL METAMOLL FOR BATTERY BRACKET 2

17 360.03.014.000 SCHNORR-SICHERUNGSSCHEIBE 8MM  LOCK WASHER 8MM 4

18  502.03.053.000 KETTENROLLE D=30MM CHAIN ROLL D=30/MM 1

19 0015 080303 SK.BUNDSCHRAUBE M 8X30 SW=10 HH COLLAR SCREW M 8X30 WsS=10 2

21 740.03.021.000 BUCHSEB2X12 X6 BUSHING 8.2 X 12X 6 1

22 0625 006087 RILLENKUGELLAGER €08 2RS C3 GROOVED BALL BEAR. 608 2RS (3 2

23 511.03.053.000 KETTENGLETSTOCK UNTEN 97 CHAIN SLIDING PIECE BELOW '97 1

24 511.03.0583.051 BUCHSE 8,2X10%20 BUSHING 8,2X10X20 3

30 0125100003 UNTERLEGSCHEIBE DIN 125 A 10,5 WASHER DINQ125-A10,5 2

31 0094 032253 SPLINT DIN0094-3,2X25 STAHL PIN DINOO94-3,2X25 STEEL 2

32 546.03.041.000 FUSSRASTENFEDER LINKS & RECHTS FOOTREST SPRING L/S & R/S 2
33 548.03.044.000 BOLZEN FUR FUSSRASTE 03 BOLT FOR FOOT PED 03 2,

35 546,03.040.000/9C  FUSSRASTE EINKS SILBER FOQT REST /5 SILVER 1

35 546.03.140.0060/90 FUSSRASTE RECHTS SILBER ‘98 FOCT REST R/S SILVER ‘98 1

04-45%.03.0

¥ = NEUTEIL / NE

‘MOTORCYCLE TECHNOLOSY

X = NACH BEDARF / AS REQUIRED
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Kine 02251731 FUSSBREMSBETATIGUNG REAR BRAKE CONTROL 50 JUNIOR LC il
FIG  TEILNR/PARTNR  BEZEICHNUNG DESCRIPTION Qry .
1 451.13.070.300 FUSSBREMSSEIL HINTEN 720/570 FOOT BRAKE CABLE REAR 720/570 1 5
2 451.13.050.044 FUSSBREMSHEBEL KPL. 2001 FOOT BRAKE LEVER CPL. 2007 1 :
3 0985050003 SS.MUTTER DIN 985 M5 SELF LOCKING NUT DINO985-M 5 1
4 543.10.086.200 STOVER-FLANSCHMUTTER M2 108 SELF LOCKING NUT M8 10.9 1
5 0797 080003 ZAHNSCHEIBE DING797-) 8,4 TOOTHLOCK WASHER DIN6797-1 8,4 1
» _ 10 451.13.052.000 BREMSWIDERLAGER MINI 2001 BRAKE THRUST BEARING Mtk 2001 1
— e | 11 0015080163 SK.BUNDSCHRAUBE M 8X16 SW=10  HH COLLAR SCREW M 8X16 Ws=10 1
! BOWDEN.LANGE / BOWDEN LENGTH {in mm) ! i
Y
b

MOTOTEC,

MUTORCYOLE TECHNGLOEY

(03451 13.0



NKEBA  “E5F FUSSBREMSBETATIGUNG REAR BRAKE CONTROL

50 SENIOR LC Bl

FIG TEILNR/PARTNR  BEZEICHNUNG DESCRIPTION Qry

22¢
23"
43"
a6*
47%
48*
49*
50¢
52*
55%
56~
60*
61"
62*
a3
65*
6™
70
71
80*

0015 060203
565.02.064.100
0934 060003
543.10.086.200
0991 060203
583.03.063.000
0797 060003
451.13.050.144
546.03.062.000
548.13.055.000
470.13.056.000
461.13.060.000
470.13.061,000
470.13.062.000
470.13.063.00C
441.13.325.000
0912 040103
451.13.170.000
0770 060012
306054

* = NEUTEIL / NEVPART

SK.BUNDSCHRAUBE M 6X20 SW=g
STOVER-FLANSCHMUTTER Mé  10.9
SK.MUTTER DiN 934 Mé
STOVER-FLANSCHMUTTER M8 10.9
SENKSCHRAUBE DIN7921 M&X20 8.8
BREMSHEBELANSCHLAG ‘93
ZAHNSCHEIBE DING737-1 6,4
FUSSBREMSHEBEL KPL. 2004
RUCKZUGFEDER FUR BREMSHEBEL
GELENKKOPF KA& 03
DRUCKSTANGE 85 5X 2003
FUSSBREMSZYL. KPL. 50+65 04
REP. SATZ KOLBEN HINTEN 2003
ZYLINDERDECKEL HINTEN 85 SX 03
DICHTUNG ZYLINDERDECKEL Hi. 03
HOHLSCHRAUBE Mé

ISK.SCHRALUBE DIND912-M 4X10
BREMSSCHLAUCH HINTEN 50 LC 04
O-RING 6,00X1,00,
BREMSFLUSSIGKET DOT 5.1

W

HH COLLAR SCREW M 6X20 W5=&
SELF LOCKING NUT Mé 70.2
HEXAGON NUT DING934-M 6

SELF LOCKING NUT M8 108
FLAT H.SCREW DIN7991-M6X20 8.8
BRAKE LEVER STOP ‘93
TOOTH LOCK WASH. DIN6797-A 6,4
REAR BRAKELEVER CPL. 2004
RETURN SPRING FOR BRAKE LEVER
SWIVEL HEAD KA& a3
PRESSURE ROD 855X 2003
REAR BRAKE CYL, 50+65 04

REP SET PISTON REAR 2003
CYLINDER COVER REAR 85 SX 03
GASKET CYLINDER COVER REAR 03
HOLLOW SCREW M6

AH.SCREW DINO9T2-M 4X10

BRAKE HOSE REAR S0 LC 04
O-RING 6,00X1.00

BRAKE FLUID DOT 5.1

X = NACH BEDARF / AS REQUIRED

%




04-451.04.0

SCHWINGARM, FEDERBEIN

SWINGARM, SHOCK ABSORBER

50 JUNIOR LC

nA AR4 nA O

FiG
4%
3

oo~

10
H

14
15
16
17
19
20
21
23

24+
25
26

27+
28
29
30

TEILNR/PARTNR

0318.Y916
0125 100003
(982 100003
451.04.030.044
450.04.031.060
450.04.032.000
451.03.014.000
490.09.082.000
451.04.066.000
0931 100453
450,10.083.0C0
450.10.083.060
0985 080003
0991 060203
450.04.010.020
£50.03.139.900
310.04.001.10C
450.04.070.060
454 .04.170.000
0015 050163
0015 050303
0912 050353
0985 050003
0021 050003
0125 050003

# = NEUTEIL / NEW PART

BEZEICHNUNG

MONQSHOCK 3612 BAEM 04
UNTERLEGSCHEIBE DIN 125 A 10,5
SS.MUTTER DINOS82-M10 HOCH
SCHWINGE KPL. JUN. ADV.+LC 02
LAGERBUCHSE L=30 MM
DISTANZROHR 10X13X140 MM

SCHWINGARMBOLZEN M10X158,5 02

STOVERFLANSCHMUTTER M10 FK10
KETTENGLEITSCH. VO. MINI 2002
SK.SCHRAUBE DIN 931 M10X45
KETTENSPANNER
KETTENSPANNERSTUTZBLECH
SS.MUTTER DINO985-4 8
SENKSCHRAUBE DIN7881 M6EX20 8.8
HAKEMSCTHLOSSEL 50 SXR
BLINDNIETMUTTER M6 STAHL 4MM
SCHEIBE 10,5 X 21% 3
KETTENFUMRUNG HINTEN
KETTENFOHRUNGS BEFBLECH 02
SK.BUNDSCHRAUBE M 5X16  SW=8
K BUNDSCHRAUBE M 5X30  SW=8
ISK SCHRAUBE DINDS12-M 5%35
SS.MUTTER DIN 985 M3

SCHEISE DIN 9021 A 5,3
UNTERLEGSCHEIRE DiN 125 A 5.3

MOTOTECH,

DESCRIPTION

MONOSHOCK 2612 BAEM 04
WASHER DINO125-A10,5

SELF LOCK NUT DIN0O982-M10 HIGH
SWINGARM CPL. JUN. ADVHLC 62
BUSHING BOX L=30 MM

SPACING TUBE 10X13X140 MM
SWING ARM BOLT M10X158,5

SELF LOCKING NUT M10 FKT0
CHAIN SLID. GUARD FRO. MiNI 02
HH SCREW DINO937-M10X45
CHAIN ADJUSTER

SUPPORTING BRACKET

SELF LOCKING NUT DINO985-M 8
FLAT H.SCREW DIN7997-MEX20 8.8
HOOK WRENCH 50 5XR

BLIND RIVET THREAD M6 STE. 4MM
WASHER 105 X 21 X 3

CHAIN GUIDE REAR

BRACKET FOR CHAIN GUARD - G2
HH COLLAR SCREW M 5X16  W5=8
HH COLLAR SCREW M 5X30  W5=8
AH SCREW DIN912 M5X35

SELF LOCKING NUT DINGS85-14 5
WASHER DIN9021-A 5,3

WASHER DINQ125-A 5,3

MOTORCYELE TECKNOLDSY

X = NACH BEDARF / AS REQUIRED
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Gi@ioil  SCHWINGARM FEDERBEIN  SWINGARM, SHOCK ABSORBER 50 SENIOR LC 2004

i

FIG TEILNR/PARTNR  BEZEICHNUNG DESCRIPTION Qary
1 0318.¥917 MONOSHOCK 3612 BAEM 04 MONOSHOCK 3672 BAEM 04 1
3 0125 100003 UNTERLEGSCHEIBE DIN 125 A 10,5 WASHER DINDT25-A10,5 4
4 0982100003 SS.MUTTER DIN0982-M10 HOCH SELF LOCK.NUT DINOS82-MT0 HIGH 2
5% 451.04.030.444 SCHWINGE KPL. SEN 2004 SWINGARM CPL.SEN 2004 1
6%  460.04.030.070 DISTANZBUCHSE 20X26X30%9,7 SPACER BUSHING 20X26X30X%9.7 2
7% 0770 160021 O-RING 16,00%2,00 VITON O-RING 16,00X2,00 VITON 2
8  451.03.014.144 SCHWINGARMBOLZEN KPL. 2004 SWING ARM BOLT CPL. 2004 1
16 451.04.066.000 KETTENGLEITSCH. VO. MINI 2002 CHAIN SLID. GUARD FRO. MINI 02 1
11 0931 100453 SK.SCHRAUSE DIN 931 M10X45 HH SCREW DING931-M10X45 2
14 450.10.083.000 KETTENSPANNER CHAIN ADJUSTER 2
15 450.10.083.060 KETTENSPANNERSTUTZBLECH SUPPORTING BRACKET 2
16 0985 080003 $S.MUTTER DINO985-M 8 SELF LOCKING NUT DINO985-14 & 2
17 0991 060203 SENKSCHRAUBE DIN7991 M6X20 8.8 FLAT H.SCREW DIN7997-M6EX20 8.8 il
19 450.04.010.090 HAKENSCHLUSSEL 50 SXR HOOK WRENCH 50 SXR 1
20 550.03.139.900 SLINDNIETMUTTER M6 STAHL 4MM  BLIND RIVET THREAD M6 STE. 4MM 1
23 450.04.070.000 KETTENFUHRUNG HINTEN CHAIN GUIDE REAR ¢
24*  451.04.170.000 KETTENFUHRUNGS BEEBLECH 02 BRACKET FOR CHAIN GUARD 02 1
25 0015050163 SK.BUNDSCHRAUBE M5X15 SW=8  HH COLLARSCREW M 5X76 WS=8 1
26 0015 050303 SK.BUNDSCHRAUBE M 5X30 SW=8  HH COLLARSCREW M 5X30 Ws=8 1
27* 0912 050353 ISK.SCHRAUBE DING912-M 5X35 AH SCREW DIN9T2 M5X35 1
28 0985 050003 SS.MUTTER DIN 985 M5 SELF LOCKING NUT DIN0985-M 5 3
< 29 0021050003 SCHEIBE DIN 9021 A 5,3 WASHER DIN9027-A 5,3 3
30 0125 050003 UNTERLEGSCHEIBE DIN 125 A 5,3 WASHER DING25-A 5.3 1
B2 { 31*  546,03.097.000 NADELHULSE HK 2016 NEEDLE BUSH HK 2016 2
y 32%  451.04.032.000 LAGERHOLSE BEARING SLEEVE 1.
@ \ ocnmsas ® & 33> 0934 120103 SK.MUTTER DIt 934 M12X1 HEXAGON NUT DINC934-M12X1 1
A 34%  451.13.053.000 HALTEBLECH FUR FEDER BRACKET FOR SPRING 1
e 35" 546.11.076.%00 HALTESCHELLE FUR BREMSSCHL.'96  RETAIN.CLAMP FOR BRAKE HOSE'9E 2
e 3 36 000Z 050103 GEW.FURCHSCHRAUBE M 5,0X10 SPECIAL SCREW M 5,010 2

MOTOTECH,

MUTORCYCLE TECHNOLOEY

* = NEUTEIL / NEVY PART X = NACH BEDARF / AS REQUIRED




04:451.04.2]

‘\J

FEDERBEINZERLEGT

SHOCK ABSORBER’

ISASSEMBLED

50 sunior LC WL

|04-451.04.2

:
LA

@

@6
@0

FIG

TEILNR/PARTNR  BEZEICHNUNG

4681.1495
3612.0570
4681,13855
4681.1222
4681.1263
4681.126%
4681.1827
4681.1221
46811367
4681.1268
4681.1259
4681.1076
4681.1027
4681.1078
4681.1050
3612.0427
3612.0651%
4681.1044
3612.0064
3612.052231
3612.0551
4054.0037
3612.00%4
3612.0388
3612.0015
3612.0418
4054.0015
4681.0893
3612.0157
9301.0166
3612.0461
5018.034251
3612.0557.
3612.0350
3612.0298
3612.0343

FEDERSEIN UNTERTEIL L=50
ACHSE D=14iL=78 50 JUN. LC
NADEL KPL. D=4; L=94

O-RING 36X0.5

SCHEIBE

BOLZEN 4X35

EINSTELLSCHEIBE D=40 50 JUN.LC
O-RING 35%3

ZWISCHENRING H=4
SPRENGRING 22X1,2

NADELSITZ 5X17.25

ADAPTER BUCHSE KGW 10X20
LAGER KGW 1525

ADAPTER KGW 10%24

O-RING KGW

GUMMIPUFEER WP65 L=20
SCHRAUBVERSCHLUSS 137,65
SCHMUTZABSTREIFRING 1424
O-RING NBR 29,74X3,53
ADAPTER KPL. D=36 H=205
FEDERBEINGEHAUSE KGW H=38
O-RING 38X2

ROHR L=112

GEWINDEBUCHSE L=45 SCHWARZ
KONTERMUTTER
EINSTELLMUTTER

SPRENGRING 38X15

O-RING NBR 5,28X1,78
VERSCHLUSSCHRAUBE M5XE
EEDER (46,5/40,5) 85-130 D=3.0
FEDERTELLER D=39

DAMPFEROL 5 LT 2003
ZUGSTUFEN-BUCHSE H=5.6
SCHEIBE 10X21X0,30

SCHEIBE 10X16X0,2

SCHEIBE 10X23X0D.25

* = NEUTEIL / NEW PART

DESCRIPTION

SHOCK ABS. BOTTOM L=50
SPINDEL D=14; L=78 50 JUN. LC
NEEDLE CPL. D=4; =94

O-RING 36X05

WASHER

PIN 4X35

ADj, KNOB D=40 50 JUN, LC
O-RING 35X3

INTERMEDIATO RING H=4
CIRCLIP 22X1,2

NEEDLE SEAT 5X17,25
ADAPTOR BUSH KGW T0X20
BUSHING KGW 1525

ADAPTOR KGW 10X24

SEAL KGW

BUMP RUBBER WPE5 L=20
SCREW CAP M37.65

DUST SEAL 1424

O-RING NBR 29,74X3,53
ADAPTOR CPL. D=36 H=20,5
SHOCK ABSORBER CASE KGW H=38
O-RING 38X2

TUBE L=112

THREADED BUSH L=45 BLACK
COUNTERNUT

ADJUSTING NUT

CIRCLIP 38X1,5

O-RING NBR 5,28X1,78

SCREW PLUG M5X6
SPRING(46,5/40,5) 85-130 =50
SPRING RETAINER D=33

SHOCK ABSORBER FLUID 5 LT 2003
REBOUND BUSH H=5,6

SHIM T0X27X0,30

SHIM 10X16X0,2

SHir 10X23X0,25

X = NACH BEDARF / AS REQUIRED
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04-451.04.2)

FEDERBEIN ZERLEGT SHOCK ABSORBER DISASSEMBLED 50 JUNIOR LC 2004 |

04-451.04.2|

- FIG  TELNR/PARTNR  BEZEICHNUNG DESCRIPTION

62 3612.0344 SCHEIBE 10X25X0.25 SHIM 10X25X0,25

62  3612.0345 SCHEIBE 10X27X0,25 SHIM 10X27X0,25

62 3612.0338 SCHEIBE 10X29X0,20 SHIM 10X29X0,20

62 3612.033% SCHEIBE 10X31X0.20 SHIM 10X21X0,20

62  3512.0340 SCHEIBE 10X33X0,20 SHIM 10X33X0,20

68 3612.0312 SCHE!BE 10X16X0,30 BACKPLATE 10X16X0,30

68 3612.0334 SCHEIBE 10X21X0.20 SHIM 10X21X0,20

68 3612.0336 SCHEIBE 10X25X0,20 SHIM T0X25X0,20

68 3612.0327 SCHEIBE 10X23X0.15 SHiM 10X23X0,15

68 36120655 DRUCKRING 27X23,25%C,30 PRESSURE-RING 27X23,25X0,30
68 3612.0328 SCHEIBE 10X25X0,15 SHIM 10X25X0,15

75  3612.0624 KOLBEN 6+6X5,5/3.5 PISTON 6+6X5,5/3.5

77 3812.0040 ICOLBENRING 8X1X108,3 PISTON RING 8X1X108.3

80 3612.0604 SCHEIBE D10XD22X2.5 SHIM DT1GXD22X2,5

83 3612.06055 . KOLBENSTANGENMUTTER KPL.H=15,2  PISTON ROD NUT CPL. H=15.2
84* 4681 1500 O-RING NBR 32X1,5 O-RING NBR 32X1,5

fMrGTOSEYCLE TECHNOLOEY

X = NACH BEDARF / AS REQUIRED
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FEDERBEIN ZERLEGT

¥ = NEUTEIL / NEW PART

e
Y 77 77 BT SHOCK ABSORBER DISASSEMBLED 50 SENIOR LC
- FHG TEILNR/PARTNR BEZEICHNUNG DESCRIPTION
1 FEDERBEIN UNTERTEIL L=46 SHOCK ABS. BOTTOM L=46
2 KOLBENSTANGE D=14;1=26 PISTON ROD D=14;1=86
3 NADEL KPL. D=4; L=112 NEEDLE CPL. D=4; L=112
4 O-RING 36X0.5 O-RING 38X0,5
5 SCHEIBE WASHER
6 BOLZEN 435 PIN 4X25
7 EINSTELL SCHEIBE D=41 ADJ, KNOQB D=41
10 O-RING 35X3 O-RINC 35X3
11 ZWISCHENRING H=4 INTERMEDIATO RING H=4
12 SPRENGRING 22X1.2 CIRCLIP 22X1,2
13 NADELSITZ 5X17 25 NEEDLE SEAT 5X17,25
16 ADAPTER BUCHSE KGW 10X22 ADAPTOR BUSH KGW T0X22
17 LAGER KGW 1525 BUSHING KGW 1525
e O-RING KGW SEAL KGW
22 GUMMIPUFFER WPE5 L=20 BUMP RUBBER WPE5 L=20
23 SCHRAUBVERSCHLUSS M37.65 SCREW CAP M37,65
24 SCHMUTZABSTREIFRING 1424 DUST SEAL 1424
25 O-RING NBR 29,74X3,53 C-RING NER 29,74X3,53
26 ADAPTER KPL. D=§6 H=205 ADAPTOR CPL. D=36 H=20,5
27 SCHEIBE 28,5X14X2 WASHER 28,5X14X2
30 FEDERBEINGEHAUSE KGW H=38 SHOCK ABSORBER CASE KGW H=38
31 O-RING 38X2 O-RING 38X2
32 ROHR L=122 TUBE [=722
33 GEWINDEBUCHSE L=70 SCHWARZ THREADED BUSH 1=70 BLACK
41 KONTERMUTTER COUNTERNUT
42 EINSTELLMUTTER ADJUSTING NUT
43 SPRENGRING 38X1,5 CIRCLIP 38X1,5
45 O-RING NBR 5,28%1,78 O-RING MBR 5,28X1,78
46 VERSCHLUSSCHRAUSBE M5X6 SCREW PLUG M5X6
47 FEDER (46,5) 45-130 D=7,75 SPRING (46,5) 45-130 D=7,75
47 FEDER (46,5) 50-130 D=8,0 SPRING (46,5) 50-130 D=8,0
48 FEDERTELLER H=3; D=14,5 SPRING RET. H=3; D=14,5
50 DAMPFEROL 5 LT 2003 SHOCK ABSORBER FLUID 5 LT 2003
60 ZUGSTUFEN-BUCHSE H=5,6 REBOUND BUSH H=5,6
62 SCHEIBE 10X21X0,30 SHiM 10X21X0,30
62 SCHEIBE 10X16X0,2 SHiM 10X16X0,2

X = NACH BEDCARF / AS REQUIRED




NEBE 53 FEDERBEIN ZERLEGT  SHOCK ABSORBER DISASSEMBLED 50 SENIOR LC

N

~. FIG TEILNR/PARTNR  BEZEICHNUNG DESCRIPTION
G2 36120343 SCHE{BE 10X23X0,25 SHIM 10X23X0,25
62 36120344 SCHEIBE 10X25XC,25 SHIM 10X25X0,25
62 3612.0345 SCHEIBE 10X27X0,25 SHIM 10X27X0,25
62 3612.0338 SCHEIBE 10X29X0,20 SHIM 1GX29X0,20
62 3612.0339 SCHEIBE 10X31X0,2C SHIM 10X37X0,20
62 36120340 SCHEIBE 10X33X0,20 SHIM T0X332X0,20
68 3612.0312 SCHEIBE 10X16X0.30 BACKPLATE 10X16X0.30
68 3612.0334 SCHEIBE 10X21X0,20 SHIM T0X21X0.20
68 3612.0336 SCHEIBE 10X25X0,20 SHIM 10X25X0,20
68 3612.0327 SCHEIBE 10X23X0,15 SHIM 10X23X0.15
68 3612.0655 DRUCKRING 27X23,2520,30 PRESSURE-RING 27X23,25X0,30
68 3612.0328 SCHEIBE 10X25X0,15 SHIM 10X25X0,15
75 3612.0624 KOLBEN 6+6X55/3.5 PISTON 6+6X5,5/3.5
76 4681.0035 O-RING VITON 37,82X1.78 O-RING VITON 37,82X1,78
77 3612.0040 KOLBENRING 8X1X108,3 FISTON RING 8X1X108,3
80 3612.0604 ' SCHEIBE DMOXD22X2,5 SHIM DTOXD22X2.5
83 3612.08055 KOLBENSTANGENMUTTER KPL.H=15,2  PISTON ROD NUT CPL. H=15,2
84* 4681 1500 O-RING NBR 32X1,5 O-RING NBR 32X7,5

\1

MOTOTECH,

MOTOALYCLE TECANOLOSY

M@ﬁ X = NACH BEDARF / AS REQUIRED
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e

G50 AUSPUFFANLAGE EXHAUST SYSTEM 50 LC 2004

. PG TEILNR/ PARTNR  BEZEICHNUNG DESCRIPTION Qry
1 451.05.007.000 AUSPUFF SXJUN/SEN 2001 EXHAUST PIPE SX JUN/SEN 2607 1
2 451.05.079.000 ENDDAMPFER SX SEMIOR 2001 SILENCER SX SENIOR 2001 1
2 451.06.079.100 ENDDAMPFER SXJUNIOR 2002 SILENCER SX JUNIGR 2002 1
3 451.05.057.000 AUSPUFFCUMMI MiINI 2002 EXHAUST RUBBER MINI 2002 1
4 503.05.016.000 ZJUGFEDER L=55MM OSEN BEWEGLICH  TEN.SPRING L=55/ EYMOVEABLE 2}
5 0770320030 O-RING 32,00X3,00 VITON O-RING 32,00X3,00 VITON 1]
8 451.05.079.056 DAVVSTORF FORMTEIL50 2002 ROCKWOOL PREFOMED 50 2002 1
410 GRAMM GESAMTCEWICHT 110 GRAJMM TOTAL WEIGHT -
20 546.03.048.100 MEHRBEREICHSBLECHMUTTER M6 RANGE CHANGE METAL NUT M6 3|
21 503.05.012.000 SCHWINGELEMENT FUR AUSPUFF SWINGELEMENT FOR EXHAUST PIPE 2
22 0015060123 oK GUNDSCHRAUBE M 6X12  SW=8  HH COLLAR SCREW M 6X12 ws=s 2| ;
24 0014 060153 oK BUNDSCHRAUBE M 6X15 SW=8  HH COLLAR SCREW M 6X75 ws=8 2
25 0015 060303 K BUNDSCHRAUBE M 6X30 SW=8  HH COLLAR SCREW M 6X30 ws=8 1 .
26 546.05.069.000 BUCHSE 75X12X28X7 8 '96 BUSHING 7,5X72X28X7,8 ‘96 2 !
27 546.05.068.000 DAMPFUNGSELEMENT SCHWARZ EXHAUST BRACKET RUBBER BLACK 3 :

MUTORCYULE TECHNOLOSY

i03-451. E_HI * = NEUTEIL / NEW PART % = NACH BEDARF / AS REQUIRED




04-451.07.0

TANK, SITZBANK, VERKLEIDUNG

TANK, SEAT, COVER

03.451.07.0 .

FIG TEILNR/PARTNR
451.07.013.000/04
490.07.008.044
310.07.107 00
451.07.011.000
503.07.014.000
585.07.003.000
0017 060203
583.07.016.001
450.31.005.000
0015 060123
550.07.006.200
451.08.050.000/04
451.08.051.000/04
450.07.040.051
451.07.040.300

@ N U kW N

\led
*

| N R e la
G U O O W, O

BEZEICHNUNG

BENZINTANK SX JUN/SEN ,LC* 03
TANKVERSCHLUSS KPL. KLEIN
PVC-SCHLAUCH 6X3 MM PER METER
SITZBANKBEF.SCHRAUBE 50 5X 01
TANKROLLE 12X26X12 98
BENZINHAHN KPLKLEIN RALLYE'9S
SONDERSCHRALIBE T60 6X20 SW=6
BENZINSCHL. VITON 6X1,5 PER/M
YORAC-KLAMMER BENZINSCHL.(3MM)
SK.BUNDSCHRAUBE M 6X12  5wW=8
O-RING 11X1,8 NER 70

SPOILER LINKS SX JUN/SEN 2001
SPOILER RECHTS SX JUN/SEN 2001
SCHNELEVERSCHLUSS KPL.50SXR'S7
SITZBANK MiNE 50 ,AC" ,LC" 2003

DESCRIPTION TY
FUEL TANK SX JUN/SEN LC* Q3 N\
FILLER CAP CPL. SMALL 1
PVC-HOSE 653 MM PER METRE 0,32
TANK SCREW MINI 50 2001 1
TANK ROLLER 12X26X12 ‘98 3
FUEL COCK CPL. SMALL RALLYE'96 1
SPECIAL SCREW T60 6X20 WS=6 g8}
FUEL HOSE VITON 6X1,5 PER/M 0,23 |

YDNAC-CLAMP FUEL HOSE (8MM) -
HH COLLAR SCREW M X712  Wi=8
O-RING T1X1,8 NBR 7C

SPGILER LEFT SX JUN/SEN 2007
SPOILER RIGHT SX JUN/SEN 2007
QUICK RELEASE CPL. 50 SXR ‘97
SEAT MINI 50 ,AC",LC" 2003

JEE N T M T e |

MOTORCYGLE JECANOLISY

L. Y . ‘_ .
< - NEUTEIL / NEWBART - X = NACH BEDARF / AS REQUIRED
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04-451.08.0

MASKE, KOTFLUGEL

MA

i

3151080

Lot e 2 LA

FIG

28*

32
32
33
34
35
36

TEILNR/PARTNR
451.08.013.000/04

451.06.015.000
451.06.012.000
451,08.013.050
450.07.040.050
0981 350163

451,08.007 000/04

0015 060103

451,08.010.000/04

0014 060103

451.06.026.100
451.06.026.000
543.05.058.000

451.08.007.050

451.06.010.000
451.0€.010.100
440,11.076.305
450.29.099.000
0015 060163

722.10.079.000

* = NEUTEN / NEW PART

BEZEICHNUNG

HECKTEIL 50 MINI ORANGE 2003
LUFTFILTER  134X96X15MM 01
FILTERDECKEL JUN/SEN 2001
RUICHSE F. HECK SX JUN/SEN 2001
WIDERLAGER SCHNELLVERSCHLUSS
LL.BLECHSCHR. DIN7981- 3,5X16
STARTNUMMERTAFEL SX JUN/SEN 01
SK.BUNDSCHRAUBE M 6X10  SW=8
KOTFLOGEL VORNE SX JUN/SEN 01
SK_BUNDSCHRAUBE M6X10  SW=8
VERGASERMANSCHETTE 5XR SEN. 01
VERGASERMANSCHETTE SXR JUN. 02
SCHLAUCHBINDER 30-45 5GT
HALTEBLECH FSTARTNUMMERNTAFEL
SENIOR LC

SPRITZSCHUTZ JUNIOR 2002
SPRITZSCHUTZ SENIOR 2001
KABELBAND 300/4,8MM SCHWARZ
BORDWERKZEUG 50 MINI, 60/65 SX
SK.BUNDSCHRAUBE M 6X16  SW=8
STUTZSCHALE

50 LC 2004
DESCRIPTION

REAR PART 50 MitN! ORANGE 2003
AIR FILTER 134X96X15 MM 2007
EILTER COVER JUNISEN 2001
BUSH EREAR P SX JUN/SEN 2001
THRUST BEARING QUICK RELEASE
SHEET MET.SCR.DIN7S8T- 3,5X16
NUMBER PLATE SX JUN/SEN 2001
HH COLLAR SCREW M 6X10 - WS=8
FENDER FRONT SX JUN/SEN 2007
HH COLLAR SCREW MEX10  W3=8
CARBUR.CONNEC.BOOT SXR SEN. 07
CARBUR.CONNEC,BOOT SXR JUN. 02
HOSE CLAMP 30-45 5GT

BRACKET FOR NUMBER FLATE
SENIOR LC

SPLASH PROTECTOR JUNIOR 2002
SPLASH PROTECTOR SENICR 2007
CABLE TIE 300/4,8MM BLACK

TOOL SET 50 MINI, 60/65 SX

HH COLLAR SCREW M 6X16  WS=8
BUCKET

- MOTORLYGLE TECHNOLOSY

X = NACH BEDARF / AS REQUIRED

Px1-

1




04-451.08.1) DEKOR

DECAL

50 LC

FIG  TEILNR/PARTNR
1F 0 451.08.192.200
2*  451.08.192.300

BEZEICHNUNG
DEKORSATZ KPL. 50PRC JUN.LC 04
DEKQRSATZ KPL. 50PRO SEN.LC 04

[i%1

>

DESCRIPTION
DECAL SET CPL, 50PRC JUN.LC 04
DECAL SET CPL BOPRO SEN.LC (4

OTECGH,

 MOTORLYCLE TEENNGLOSY

X = NACH BEDARF / AS REQUIRED

|
l
;




!ﬁ.::,
Y74 77 ] i 451050 VORDERRAD FRONT WHEEL 50 LC 2004
FIG TEILNR/PARTNR  BEZEICHNUNG DESCRIPTION Qty :
® 1 451.00.001.144 VORDERRAD-ET KPL. 1,6X10* ALU FRONT WHEEL-SP CPL.1,6X10* ALU 1 :
9, & JUNIOR LC JUNIOR LC
1 451.09.001.244 VORDERRAD-ET KPL, 1,5X12" ALU ERONT WHEEL-SP CPL.1,5X12" ALY 1 :
@ SENIOR £C SENIOR LC
@ 2 451.09.010.044 VORDERRADNABE KPL. 2002 FRONT WHEEL HUB CPL. 2002 1] :
5 451.09.001.001 FELGE VORNE 1.60X10" ALUMINIUM  RIA 1,6X70" ALUMINIUM 1
JUNIOR LC JUNIOR LC . .
@ 5  451.09.670.000 FELGE VORNE 1,50X12” ALUMINIUM  RIM FRONT 7,5X12° ALUMINIUM 1 ;
SENIOR LC SENIOR LC ‘ ;
& 451.03.072.000 SPEICHENNIPPEL 3MM SPOKE NIPPLE 3MM 28
22 0625 062027 RILLENKUGELLAGER 6202 2RS% C3 BALL BEARING 6202 2RS1 (3 2
31 45%.90.092.000 RADASDECKUNG KPL. 505X LC 03 WHEEL COVER CPL. 505X LC 03 1
32 440.11.076.305 KABELBAND 300/4,8MM SCHWARZ CABLE TIF 300/4,8MM BLACK 7
36 45100060000 - BREMSSCHEIBE VORNE JUN/SEN 02 BRAKE DISC FRONT JUN/SEN 02 1
40 590.09.062.013 SONDERSCHRAUBE M&X13 SW=8 10.9  SPECIAL SCREW M6X13 W5=8 70.9 4
¥ 42 451.09.071.102 SPEICHE 3X100X6MM-110° SPOKE 3X100X6MM-110° 28
/_Lgcms s 7 %ﬁ%f/ JUNICR LC . JUNIOR LC
N s 42 451.09.071.129 SPEICHE 3X124X5MM-110° 02 SPOKE 3X124X5MM-110° 02 28 |
- o
LocTTe 243 8 SENICR LC SENIOR LC
44 460.10.085.000 STECKACHSE 207MM M12X1 AXLE 207MM M12X1 1
47 0125 120003 UNTERLEGSCHEBE DIN 125 A 13 FLAT WASHER DIN0125-A13 2.
48 (934 120103 SKMUTTER DIN 934 M12X1 HEXAGON NUT DINCS34-M12X1
A
e
;jfg'ﬁ.‘t.;wsﬁ,‘lf TECKNOLOGY
103-451.02.0: [~ | * = NEUTEIL / NEW PART X = NACH BEDARF / AS REQUIRED |




04-451.13.2,

BREMSZANGE VORNE

BRAKE CALIPER FRONT

v FIG

RS IR N S VLR )

6%

oo

15
16
17
19
20¢
21"

®

#1, #2, 43, #4, #5

{04-450.13.1i

LOCTITE 243
elnliasa

A )

\'e

LOCTITE 243
Pl

B
.ff. 4
@%

TEILNR/PARTNR

451.13.025.000
451.13.125.000
0792 025000
451.13.012.000
451.13.012.100
0770 060012
451.13.015.000
451.13.030.000
451.13.019.000
0015 080350
Q015 080203
451.13.018.000
0912 050203
451.13.020.000

* = NEUTEIL / NEW PART

BEZEICHNUNG

HOHLSCHRAUBE MéX34 LC 50 2002
ISK.SCHRAUBE + S-RING 50 1.C 02
SICH.SCHEIBE DING799-RS 2,5
BREMSSCHL.VO. SX JUN, LC 2002
BREMSSCHL.VO, SX SEN. LC 2002
C-RING 8,00X1,00

BREMSZANGE KPL. VORNE 50 LC 02
GARN. BREMSKLOTZE 50 LC 2002
REPSATZ DICHTRING 50LC 2002
SK.BUNDSCHRAUBE M8X35 SW=10 5§
SK.BUNDSCHRAUBE M 8X20  Sw=10
HALTEFEDER 50 LC

ISK.SCHRAUBE DIN 912 M5X20
ENTLUFTUNGSSCHRAUBE 50 2002

MOTOTECH,

oL 0

DESCRIPTION QryY

HOLLOW SCREW M6X34 50 LC 2002
AH SCREW=CIRCLIPLC 50 02

TAB WASHER DING799 RS2,5

BRAKE HOSE FR. SX JUN. LC 2002
BRAKE HOSE FR. SX SEN. LC 2002
O-RING 6,00X1.00

BRAKE CALIPER CPL.FR. 50 LC 02
BRAKE PAD SET 50 LC 2002
REPKIT SEAL RING 50LC 2002
HH COLLAR SCREW MBX35 W.L WS10
HH COLLAR SCREW M 8X20 WS=10
RETAINING SPRING 50 LC

AH SCREW DINO972-M 5X20
BREATHER SCREW 50 2002

- MOTORCYGLE JECANGLOSY

X = NACH BEDARF / AS REQUIRED

1
1
1
1
1
2
1
1
i
1
1
1
1
1

&
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50 JUNIOR LC i

e Ay
Thm ard am nl .

FIG
&
8*
ge

10

11

12*
13

14*

15
19
20
21

21
21
22
25
28
30
31
32

TEILNR/PARTNR

451.10.070.100
451,10.010.244
451.09.072.100
451.10.171.072
451.10.071.072
451.10.001 444
450.10.081.000
451.10.265.104
451.10.266.000
0015 060163

502.33.041.000
450.10.051.044
450.10.051.045
450.10.051.046
450.10.051.048
0625 060016

£50.09.035.000
450:.10.030.000
450.10.011.000
451.10.092.000
440.11.076.305

+ = NELITEIL / NEW PART

BEZEICHNUNG

FELGE HINTEN 1,6X10" ALU
HINTERRADNABE KPL. 2004
SPEICHENNIPPEL M 4

SPEICHE M3 97X72X115° 04
SPEICHE M3S7X72X70° 04
HINTERRAD-ET KPL. 1.60X10" ALU
STECKACHSE HINTEN KPL. L=210MM
KETTE 1/2X3/16" MIT K. SCHLOSS
KETTENSCHLOSS 1/2X3/16" 90 RS
SK.BUNDSCHRAUBE M 6X16  SW=8
NORDLOCKSCHEIBEN M6 (PAAR) DAC
KETTENRAD 44-Z

KETTENRAD 45-Z

KETTENRAD 46-2

KETTENRAD 48-Z
RILLENKUGELLAGER 6001.2RSR C3
BREMSBACKEN-GARN.

TRAGPLATTE KPL. HINTEN
DISTANZROHR HiNTEN
RADABDECKUNG KPL. 505X LC 03
KABELBAND 300/4 8MM SCHWARZ

MOTOTECH,

DESCRIPTION

RIM REAR 1,6X70" ALU

REAR WHEEL HUB CPL. 2004
SPOKE NIPPLE A4

SPOKE M3,97X72X715° 04
SPOKE M3,97X72X70° 04

REAR WHFEL-SP CPL.1,60X70° ALU

AXLE REAR CPL. L=2T0MM

CHAIN 7/2X3/16° WiTH M.LINK
MASTER LINK 1/2X3/76% 90 RS
HH COLLAR SCREW M 8X16  W5=8
PAIR OF WASHERS M 6 NORDLOCK
SPROCKET 44-T

SEROCKET 45-T

SPROCKET 46-T

SPROCKET 48-T

GROOV.BALL BEAR. 60071.2RSR (3
BRAKE SHOES GARN.

SUPPORTING PLATE CPL. REAR
DISTANCE TUBE REAR

WHEEL COVER CPL. 505X LC 03
CABLE TIE 300/4,8MM BLACK

MOTOSRCYELE TECHNGLOSY

X = NACH BEDARF / AS REQUIRED

QrTY
1

1

28
14

e
o

\I-&-A——\-AP\J-AXXXU'IU‘IA—-‘-A-A

W

A




HINTERRAD

REAR WHEEL

50 SENIOR LC il

®}_ _é.r. @
e

eo8 Trae

FIG
¢
7*
8*
o

11+

12*

134

14*

15*

19*

20

21

21

21>

21"

21*

22°

25"
3
32

55+

TEILNR/PARTNR

451.10.070.000
590.09.062.013
451.10.070.144
451.09.072.000
451.10.071.110
451.10.001.544
451.10.081.000
451.10.265.104
451.10.266.000
0015 670203

451.10.052.000
451.10.051.042
451.10.051.043
451.10.051.044
451.10.051.045
451.10.051.046
546.37.097.000
451.10.060.000
451.90.092.000
440.11.076.305
451.10.090.000

* = NEUTEIL / NEW PART

BEZEICHNUNG

FELGE HINTEN 1,6X10" ALY
SONDERSCHRAUBE MEX13 SW=8 10.9
HINTERRADNABE KPL. 2004
SPEICHENNIPPEL 3MM

SPEICHE 3X110X12 13° 2004
HINTERRAD-ET KPL. 1,60X10" ALU
STECKACHSE HI. KPL. SEN."LC*
KETTE 1/2X3/16" MIT K. SCHLOSS
KETTENSCHLOSS 1/2X3/16" S0 RS
SK.BUNDSCHRAUBE M 7X20  SW=11
SICHERUNGSRING F KETTENRAD

KETTENRAD 42Z 2004
KETTENRAD 432 2004
KETTENRAD 447 2004
KETTENRAD 457 2004
KETTENRAD 46Z 2004

RILLENKUGELLAGER 6002 2R51.C3
BREMSSCHEIBE Hi. D=140MM 2004
RADABDECKUNG KPL. 508X LC 03
KABELBAND 300/4‘:8MM SCHWARZ
REIFENHALTER KPL. 2004

DESCRIPTION

RIM REAR 7,6X70" ALY

SPECIAL SCREW M6BX13 WS=8 10.9
REAR WHEEL HUB CPL. 2004
SPOKE NIPPLE 3MM

SPOKE 3X110x72 13° 2004
REAR WHEEL-5P CPL. 1,60X10"ALU
AXLE REAR CPL. SEN.#LLY
CHAIN 1/2X3/16" WITH M.LINK
MASTER LINK 1/2X3/16" S0RS -
HH COLLAR SCREW M 7X20 Ws=11
CIRCLIP F. SPROCKET

SPROCKET 42T 2004
SPROCKET 43T 2004
SPROCKET 447 2004
SPROCKET 45T 2004
SPROCKET 46T 2004

GROQVED BALL BEAR.G002.2R51.C3
BRAKE DISC REAR D=140MM 2004
WHEEL COVER CPL. B0SXLC 03
CABLE TIE 300/4,8MM BLACK

RIM LOCK CPL, 2004

 MIOTORCYTLE TECANTLASY

X = NACH BEDARF / AS REQUIRED.
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YREIREE) 47 ANGE HINTEN BRAKE CHLIPER REAR 50 SENIOR LC Wil

A
3

.

04-451.13.3!

FIG
18"
25%
26"
30"
31*
70"
7
72°
8o*
g1
82*
a3*
o0

TEILNR/PARTNR
451.13.018.00C
461.13.225.000
0912 050163
0015 060163
0015 060403
451,13,170.00C
0770 060019
0770 080012
451.13.080.00C
0770 022020
451.13.125.000
6799 025000
451.13.030.000

* = NEUTEIL / NEW PART

BEZEICHNUNG

HALTEFEDER 50 LC

HOHLSCHRALIBE KPL.
1SK.SCHRAUBE DiN 912 M5X16
SK.BUNDSCHRAUBE M 6X16  SW=B
SK.BUNDSCHRAUBE M 6X40  SW=8
BREMSSCHLAUCH HINTEN 50 LC 04
C-RING 6,0041,00

O-RING 8,00X1.00 EPDM
BREMSZANGE HINTEN KPL. 50LC 04
O-RING 22X2X2 EPDM

15K SCHRALBE + S-RING 50 LC 02
SICH.SCHEIBE DING799-R5 2,5
GARN. BREMSKLOTZE 50 LC 2002

DESCRIPTION

RETAINING SPRING 50 LC

HOLLOW SCREW CPL.

AH SCREW DINC912-M 5X16

HH COLLAR SCREW M 6X16  WS=8
HH COLLAR SCREW N 6X40  WS=8
BRAKE HOSE REAR 50 LC 04
O-RING 6,00X1,00

O-RING 8,00X1,00 EPDM o
BRAKE CALIPER REAR CPLSOLC 04
O-RING 22X2X2 EFDM

AH SCREW-CIRCLIP LC50 02

TAB WASHER DIN6793 RS2.5
BRAKE PAD SET50LC 2002

-MOTORCYCLE TEGHNOLOEY

X = NACH BEDARF / AS REQUIRED
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50 LC il

m 04-05130.0 MOTORGEHAUSE ENGINE CASE
T RIG  TEILNR/PARTNR  BEZEICHNUNG DESCRIPTION

1% 451.30.001.100 KUPPLUNGSDECKEL 80 2004 CLUTCH COVER 50 2004

2 45130.002.000 ZUNDUNGSDECKEL 50CCM LC 2001  JGNITION COVER 50CCM LC 2001

3 451.30.000.044 MOTORGEHAUSE 50CCMLC 2001 ENGINGE CASE 50CCM L 2007

S 0603 061001 CU-DICHTRING DiN7603-6X10X1 CU-SEAL RING DIN7603-6X10X?

10 0015 060103 SK.BUNDSCHRAUBE M 6X10  SW=8 HH COLLAR SCREW M 6X10  WS=§
11 0015 060253 SK.BUNDSCHRAUSE M 6X25 SwW=8 HH COLLAR SCREW M 6X25 WS=8
12 0015 060303 SK.BUNDSCHRAUBE M 6X30  SwW=8 KH COLLAR SCREW M 6X30  W5=8
13 0015 080603 SK.BUNDSCHRALIBE M 8X50 SW=10  HH COLLAR SCREW M 8X60 - WS=10
14 (912 060353 15K SCHRAUBE DilN¥ 912 MEX35 AH SCREW DINQGS12-M 6X35

15 (0912 060404 ISK.SCHRAUBE DIN 912 M6X40 A2 AH SCREW DINOST2-M 6X40 A2

19 451.30.012.000 DICHTUNG FE OLEINFOLESCHRAUBE GASKET FOR OIL PLUG

20 45%.30.020.000 OLEINFULLSCHRALBE 50 LC 2007 Ol PLUG 50 LC 2007

21 460.30.021.000 OLABLASSCHRALIBE A10 SW=14 OIL DRAIN PLUG M10 WS=14

22 451.30.022.000 WINKELSTOCK S0CCM LC 2001 ANGLE PIECE 50CCMLC 2001

23 451.30.023.000 PASSHULSE 7X9X10 DOWEL 7X9X10

24 0603 100141 CU-DICHTRING DIN7603-10X14X1 COPPER GASKET DIN7603~-T0XT4X1
35 451.30.025.000 DICHTUNG F. XUPPL.DECKEL 2001 GASKET FOR CLUTCH COVER 2007
26 460.30.043.000 STIFTSCHRAUBE MEX41 STUD M8x41

27 460.30.045.000 BUNDMUTTER M8 SW=10 COLLAR NUT M8 WS=10
28*  451.35.054.000 WASSERPUMPENVWELLE 50 LC 2004 WATER PUMP SHAFT 50 LC 2004
29  460.35.058.000 WA, PU.LAGER 10X 19X5 DOPFELLIP. WA.PU.BEAR. T0X19X5 DOUBLELIP
30 4€0.35.056.1C0 WELLENDICHTRING 10X18X4 SHAFT SEAL RING 10X718X4

31 460.35.055.100 WASSERPUMPENRAD B0/65 ‘99 WATER PUMP WHEEL 60/65 '99

32 0471 090010 SICHERUNGSRING DINO471- 9X1 CIRCLIP DINO473- 9X1

33 451.35.033.000 DICHTUNG WASSERPUMPENDECKEL 02  GASKET WATER PUMP COVER 02
34 451.35.052.000 WASSERPUMPENDECKEL 50 LC 2002  WATER PUMP COVER 50 LC 2002
35*  451.35.058.000 FEDER FUGR WASSERPUMPENWELLE 04 SPRING FOR WATER PUMP SHAFT (04
37 D015 060163 SK.BUNDSCHRAUBE M 6X16  SW=8 HH COLLAR SCREW M %16 WS5=8
38 520.31.137.001 PVC-SCHLAUCH 3X5MM PVC-HOSE 3X5MM

39 451.30.032.000 PMOTORGEHAUSEDICHTU. 50 LC 2007 ENGINE CASE GASKET 50 LC 2001
99 DICHTUNGSSATZ KPL. 50 LC 2001 GASKET SET CPE. B0 LC 2007

451.30.099.000

* = NEUTERL 7 NEETRRT

X = NACH BEDARF / AS REQUIRED

0
2

0,20
1
1




CRANKSHAFT, PISTON

02-450.30.2]

* = NEUTEIL / NEW PART

04-451.30.2] KURBELWELLE, KOLBEN 50 LC
FIG TEILNR/PARTNR  BEZEICHNUNG DESCRIPTION QTty
7 45130.007.000/ A  KOLBEN KPL39,5 ,AB” 50 LC 01 PISTON CPL3%,5 ,AB" 50 LC 01 X
7 451.30007.000/C  KOLBEN KPL395 ,{D"50LC 01 PISTON CPL.39.5 ,CD" 50 LC 01 X
7 45130.007.000/ E KOLBEN KPL39,5 ,EF* 50 LC O PISTON CPL.39,5 EF" 50 LT Q1 X
15 451.30.015.000 PLEUEL-REPSATZ 50CCM LC 2091 CON.ROD REPAIRS. 50CCM LC 2001 1
18*  451.30.018.100 KURBELWELLE 50 LC 2004 CRANKSHAFT 50 LC 2004 1
ABCDEF 30 451.30.030.000 KOLBENRING 50CCMIC 2001 PISTON RING 50CCM LC 2007 1
33 451.30.033.000 KOLBENBOLZEN 50CCM EC 2001 PISTON PIN 30CCMLC 2007 1
34 451.30.034.000 NADELLAGER KOLBENBOLZ. 12X15X15  NEEDLE BEARPISTONPIN T2X15X15° 1
74 460.30.074.000 DRAHTSPRENGRING 12X1 CIRCLIP 12X7 2
75 451.30.075.000 SCHEIBENFEDER 2,5X3,7 WOODRUFF KEY 2,5X3,7 1
76  451.30.676.000 WELLENDICHTRING 15X24X7 Ol SEAL RING 75X24X7 1
77 451.30077.000 WELLENDICHTRING 17X35X7 OIL SEAL RING 17X35X7 1
451.30.082.100 KUGELLAGER 17X40X12 2002 BALL BEARING 17X40X12 2002 2

| MOTORCYCLE TECHNDLOSY

X = NACH BEDARF / A5 REQUIRED

20 o
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ZYLINDER, ZYLINDERKOPF CYLINDER, CYLINDER HEAD 50 LC |

T FIG TEILNR/PARTNR BEZEICHNUNG DESCRIPTION Qry :
5 451.30.005.100/ A ZYLINDER 50 LC A" 2002 CYLINDER 50 £C A" 2002
5 451.30.005.100/ B ZYLINDER 50 LC B 2002 CYLINDER 50 LC B 2002
5 45130005100/ C  ZYLINDER B0 LC ,C" 2002 CYLINDER 56 LC ,C" 2002
&  451.30.006.100 ZYLINDERKOPF 50 LC 2002 CYLINDER HEAD 50 LC 2002
7 4860.30,079.000 ZYLINDERKOPFSCHR.SK-M7X33 2001 CYLINDERHEADSCR.HH-M7X33 2001
8  460.30.036.000 O-RING 53,7X1,78 VITON C-RING 53,7X1,78 VITON
9  460.20.037.000 O-RING 94,97X1,78 O-RING 94.57X1,78 |
10 0015 080203 SK.BUNDSCHRAUBE M 6X20° SWwi=8 HH COLLAR SCREW M 6X20 . Ws=8 !
12 502.30.032.010 CU-DICHTRING 7.3 X 12X G5 CU-SEAL RING 7.2 X 12 X 0,5 .
13 460.30.046.000 AUSPUFFDICHTUNG 60/65 CCM EXHAUST QASKET 60765 CCM :
14 451.05.003.100 AUSPUFFFLANSCH 50 LC 2002 EXHAUST FLANGEBQ LC 2002 :
15 0015 060203 SKBUNDSCHRAUBE M 6X20  Sw=8 HH COLLAR SCREW M 6X20 \W/5=8
16 100.01.020.000 SCHLAUCHKLEMME GEMI 16-27 HOSE CLAMP GEMI 16-27
A7 451.35.027.000 FORMSCHLAUCH ZYL.-W DECKEL PRE-FORM HQOSE CYL.-W.COVER
20 100.01.120.00C SCHLAUCHBINDER 25-40 SGT 4 CLAMP 25-40 5GT 4
28 451.32.028.000 HALTEBLECH ZUNDSPULE 50LC 2001 BRACKET IGNITY. COIL 50LC 2007
29 451.39,128.000 BUNDBUCHSE 6,3X8X7.5 COLLAR BUSHING 6,3X8X7.5
30 0015 060302 SK.BUNDSCHRAUBE M €X30  SwW=8 HH COLLAR SCREW M 6X30 WS=8
35 460.30.035.020 ZYLINDERFUSSDICHTUNG 0,2 MM CYLINDER BASE CASKET 0,2 M
35 460.30.035.050 ZYLINDERFUSSDICHTUNG 0.5 MM CYLINDER BASE GASKET 0.5 MM
49 460.20.049.000 ANSAUGFLANSCHDICHTUNG INTAKE VALVE GASKET
50  451.30.050.000 ANSAUGFLANSCH 50CCWM LC 2001 INLET MANIFOLD B50CCM LC 2001
51" 460.30.051.144 MEMBRANGEHAUSE KPL. 655X 2001 MEMBRANE HOUSING CPL.655X 2001
52  460,30.052.000 MEMBRAN LOSE 60/65 CCM MEMBRANE LOQSE 60/65 CCM
54 (0985 030063 LINSENSCHRAUBE DIN7985-M 3X6 FLAT HEAD SCREW DIN7985-M 3X6
55 0125 060003 UNTERLEGSCHEIBE DIN 125 A 6,4 WASHER DINOT25-A 6,4
60 310.08.060.000 KABELTULLE D=8MM OFFEN RUBBER SLEEVE D=8MM OPEN
'.Ma'r-ﬂﬁ.C!L'LE JECHNOLOEY
i02-451.3 0.4 * = NEUTEIL / NEVE X = NACH BEDARF / AS REQUIRED
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CARBURETOR DELLORTO 14 PHVA DS

SBAA ~ T5=i7  VERGASER DELLORTO14 PHVADS 50 JUNIOR LC
FIG TEILNR/PARTNR  BEZEICHNUNG DESCRIPTION
1 45%.31.001.000 VERGASER KPLDELLO. 14 PHVA DS CARBURETOR CPL.DELLO.T4PHVA DS
2 0084 050163 7YL.SCHRAUBE DINOD84-M 5X16 A CYL.HEAD SCREW DINCOB4-M 5X16A
3 451.31.527.000 VERGASERDECKEL DELLORTO 12-14 CARBURETOR COVER DELLOR. 12-14
5  45%31.530.000 SCHIEBERFEDER SPRING
6 451.31.531.000 FEDERTASSE SPRING CAF
7 451.31535.000 GASSCHIEBER 40 THROTTLE VALVE 40
8 451.31.545.000 KLEMMFEDER CLAMP SPRING
10  451.31.534.010 DUSENNADEL A10 JET NEEDLE ATC
11 451.31.517.000 LEERLAUFREGULIERSCHRAUBE IDLE ADJUST SCREW
12 451.31.516.000 FEDER F, LEERLAUFREGULIERSCHR, SPRING FOR IDLE ADJUST SCREW
13 451.31.548.000 STARTHEBEL KPL. DELLORTO 12-14 STARTING LEVER CPL. DELL.12-74
20 451.31.536.000 ZERSTAUBER 211FA ATOMIZER 2TTFA
21 590.30.054.000 DUSE 60 DELLORTO MéEX0,75 JET 80 DELLORTO MEXC,75
21 454.31.023.070 HAUPTDUSE 70 DELLORTO MAIN JET 70 DELLCRTO
21%  57031.523.080 HAUPTDUSE 80 MAIN JET 80
22 451.31.551.060 STARTDUSE 60 STARTING JET 60
23 451.31.507.035 LESRLAUFDUSE 35 IDLING JET 35
23 451.31.507.045 LEERLAUFDUSE 45 IDLING JET 45
25  451.31.509.000 SCHWIMMER KPL. FLOAT CPL,
26 451.31.511.000 SCHWIMMERGEHAUSE DELLO. 12-14 FLOAT BOWL DELLORTO 12-14
27 0084 040203 ZYL.SCHRAUBE DINGOB4-M 4X20 A CYL.SCREW DINOO84-M 4X20 A
28  520.31.137.007 PVC-SCHLAUCH 3X5MM PVC-HOSE 3X5/MM
30 451.31.599.000 DICHTUNGSSATZ DELLO.12-14 PHVA GASKET SET DELLORTO 12-14 PHVA
f MOTOCYGLE FECHNOLOSY

024513111

* = NEUTERL / NEW PART

¥ = NACH BEDARF / AS REQUIRED
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VERGASER DELLORTO PHBG 19 BS

CARBURETOR DELLORTO PHBG 19 BS

50 SENIOR LC I

: FIG TEILNR/PARTNR  BEZEICHNUNG DESCRIPTION QTY

02-451,31.0,

* = NEUTEI / NBW.BART

X = NACH B8EDARF / AS REQUIRED

- 1 451.31.001.100 VERGASER DELLO.PHBG 19 BS 2001 CARBUR. DELLO. PHBG 19 BS 2007
3 570.31.525.000 STELLSCHRAUBE M6X0,75 ADJUSTMENT SCREW M6eX0,75
4* 0016040163 SK.BUNDSCHRAUBE M 4X16  SW=6 FHH COLLAR SCREW M 4X76  WS=6
5  451.31.027.000 VERGASERDECKEL DELLORTC 12 CARBURETOR COVER DELLORTC 79
7 451.31.030.000 SCHIEBERFEDER DELLORTO SPRING DELLORTO
8 451.31.105.000 HALTEFEDER DELLORTO RETAINING SPRING DELLORTO
9 451.21.045.000 KLEMMFEDER DELLORTO SPRING DELLORTO
10 451.31.035.000 GASSCHIEBER DELLO.19 2001 THROTTLE VALVE DELLO.T9 2007
1 451.31.034.009 DIUSENNADEL W2 JET NEEDLE WS .
12 451.31.048.000 STARTKNOPF DELLORTO 12 STARTING BUTTON DELLORTO 19
14 570.31.572.000 SCHEIBE3,3 X 58X 05 WASHER 3,3 X 58 X 0,5
15 451.31.015.000 FEDER DELLORTO SPRING DELLORTO
16 451.31.017.000 LUFTREGULIERSCHRAUBE DELLORTO AIR ADJUST SCREW DELLORTO
17 451.31.016.000 FEDER E LUFTREGULIERSCHRAUEE SPRING FOR AIR ADJUST SCREW
48 451.31.019.000 LEERLAUFREGULIERSCHRAUBE IDLE ADIUST SCREW
20 451.37.007.045 LEERLAUFDUSE 45 DELLORTO IDLING JET 45 DELLORTO
PSS 20 451.31.007.048 LEERLAUFDUSE 48 DELLORTO IDEING IET 48 DELLORTO
@ 20 451.31.007.050 LEERLAUFDUSE 50 DELLORTO IDLING JET 50 DELLORTO
20 451.31.007.052 EEERLAUFDUSE 52 DELLORTC IDLING JET 52 DELLORTO
21 451.31.051.060 STARTDUSE 60 DELLORTO START JET 50 DELLORTO
22 451.31.021.260 NADELDUSE 260 NEEDLE JET 260
23 451.31.020.000 SCHWIMMERNADELVENTIL DELLORTO  FLOATING NEEDLE VALVE DELLORTO
24 451.31.074.000 PRALLBLECH DELLORTO COVER DELLORTO
25 451.31.008.000 STIFT DELLORTO PIN DELLORTC
26 451.31.009.000 SCHWIMMER 4 GR. FLOAT 4 GR.
28 451.31.011.000 SCHWHIMMERGEHAUSE DELLORTO 59 FLOAT BOWL DELLORTC 19
29 151.31.123.080 HAUPTDUSE 80 DELLORTO MAIN JET 80 DELLORTC
29  151.31.123.085 HAUPTDUSE 85 DELLORTO MAIN JET 85 DELLORTO
29 151.31.123.090 HAUPTDUSE 90 DELLORTO MAIN JET 50 DELLORTO
34 520.31.137.001 PVC-S5CHLAUCH 3X5MM PVC-HOSE 3X5MM 0,50
35 451.31.092.000 DICHTUNGSSATZ DELLORTO 19 GASKET SET DELLORTO 19 1

132,




Kisa s ZUNDANLAGE IGNITION SYSTEM 50 LC
FIG TEILNR/PARTNR  BEZEICHNUNG DESCRIPTION
T 4 451.39.004.000 STATOR 50CCM iC 2001 FLYWHEEL STATOR 50CCM LC 2007
5% 451.39.005.100 ROTOR 50 2004 FLYWEEL ROTOR 50 2004
¢ 451.39.006.000 ZUNDSPULE 50CCM LC 2001 IGNITION COIL 50CCM LC 2007
7 0015060123 SK.BUNDSCHRAUBE M 6X12  SW=8 HH COLLAR SCREW M 6X12  WS=8
9  543.31.093.410 ZUNDKERZE NGK BREECM SPARK PLUG NGK BREECM
10 545.31.010.000 KERZENSTECKER LBOSEMH ~ NGK SPARK PLUG CAP LBOSEMH  NGK
12 0912 050253 ISK.SCHRAUBE DIN 912 M5X25 AH SCREW DINGS12-M 5X25
20 451.32.020.000 SCHEIBE 10,4X16,8X0,4 WASHER 10,4X76,8X0,4
28*  451.30.028.1G0 SPEZIALMUTTER SPECIAL NUT

[04-450.39.0

* = NEUTEIL / NEW PART

MOTOTEGH,

. MOTOSCYELE TECHNOLOEY

¥ = NACH BEDARF 7 AS REQUIRED
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04-451.32.0 KUPPLUNG

CLUTCH

sy

63-450.32.0, -

FIG

B 2" LI ~ SN VY V]

19
19
1%
19*
20
21
21
23
29

TEILNR/PARTNR  BEZEICHNUNG

451.32.002.144
451.32.002.000
451.32.004.000
451.32.005.000
0933 080253

451.32.011.100
451.32.015.000
451.32.020.030
451.32.020.040
470.33.043.000
470.33.040.000
451.32.020.00C
451.32.120.000
451.32.120.100
451.32.023.016

451.30.029.000 -

* = NEUTEIL /N

FLIERKRAFTKUPPLUNG KPL.50LC 02
KUPPLUNGSMNABE 50 LC 2002
DISTANZBUCHSE 6X8X19
KUPPLUNGSFEDER 2001
SKSCHRAUBE DING933-M 6X25
KUPPLUNGSBACKEBO LC 2002
NADELLAGER 15X18X17
DISTANZSCHEIBE 15X25X0,3
DISTANZSCHEIBE 15X25X0,4
ANLAUFSCHEIBE 15X25X0,5
ANLAUFSCHEIBE 15X25X1
SCHEIBE 10,4X16,8X0,4

SCHEIBE 8X15,3X0,5

SCHEIBE 8X15,3X1
KUPPLUNGSTROMMEL 16-Z
SPEZIALMUTTER 10X1,25X8

DESCRIPTION
CLUTCH CPLBOLC 02
CLUTCH HUB 50 LC 2002
SPACER 6X8X19

CLUTCH SPRING 2007
HH SCREW DINGS33-M 6X25
CLUTCH BLOCK 50 LC 2002
NEEDLE BEARING T5X18X17
SPACER WASHER 15X25X0,3
SPACER WASHER 15X25X0,4
STOF DISC 15X25X0,5

STOP DISC 15X25X1

WASHER 10.4X16,8X0,4
WASHER 8X15,3X0,5

WASHER 8X75,3X1

CLUTCH DRUM 16-T

SPECIAL NUT 710X1,25X8

| MOTORCYELE TECHNILOEY

X = NACH BEDARF / AS REQUIRED
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i04-451.33.0!

KICKSTARTER

—7
KICKSTARTER

50 LC

{04-450.33.0!

FIG
42
Bi*
52
53%
54
56
58
59*
69
70

TEILNR/PARTNR
0471 150010
451.33.050.100
451.33.052.000
451,35.056.000
451.33.054.000
451.33.056.000
451,33.058.000
470.33.041.000
0015 060203
451.33.070.000

35

* = NEUTEIL / NEW PART

BEZEICHNUNG
SICHERUNGSRING DING471-15X1
KICKSTARTERWELLE 50 2004
SPERRAD FUR KICKSTARTER 2001

WELLENDICHTRING 16X22X4

FEDER FUR KICKSTARTER 2001
SPERRADFEDER 2008
LAGERBOLZEN FUR SPERRAD 2007
ANEAUFSCHEIBE 16X26X1

$K.BUNDSCHRALBE M 6X20  SW=8

KICKSTARTER S0CCMLC 2001

DESCRIPTION

CIRCLIP DING471-15X1
KICKSTARTER SHAFT 50 2004
KICKSTARTER SLEEVE 2001
ON SEAL RING 16X22X4
KICKSTARTER SPRING 2007
KICKSTARTER SLEEVE SPRING 2001

PIN FOR KICKSTARTER SLEE. 2007

STOP DISC 16X26X1

HH COLLAR SCREW M 6X20 WS=8

KICKSTARTER 50CCMLC 2007

CH,

MITORCYCLE TECHNOLOGY

¥ = NACH BEDARF / AS REQUIRED

0

1
1
1
1
4
1
1
1
1
1

Y




Kine 04-451.33.1 GETRIEBE TRANSMISSION 50 LC 2004

-

FIG TEILNR/PARTNR  BEZEICHNUNG DESCRIPTION Qry .
2 451.33.002.000 ABTRIEBSWELLE 50CCM LC 2001 COUNTER SHAFT A0CCM LC 2007 1 I
24 451.33.024.000 SCHEIBENFEDER 5X5X12 WOODRUFF KEY 5X5X12 1 i
25  451.32.024.057 PRIMARRAD 57-7 PRIMARY GEAR 57-T 1 !
28 451.33.028.000 KUGELLAGER 15X35X11 BALL BEARING 15X35X11 2 :
29 451,33.029.009 KETTENRITZEL 9-Z 50 LC 2001 SPROCKET 9-T 50LC 20071 X Q
29 451.33.029.010 KETTENRITZEL 10-Z 50 LC 2001 SPROCKET 10-T 50LC 2001 1 !
29  451.33.029.011 KETTENRITZEL 11-Z 50 LC 2001 SPROCKET 11T 501LC 2001 X! '
29 451.33.029.012 KETTENRITZEL 12-Z 5G LC 2001 SPROCKET 12-T 50LC 2001 X
29 451,33.029.013 KETTENRITZEL 13-Z2 50 LC 2001 SPROCKET 13-T 50 LC 2001 X ;
30 0471150010 SICHERUNGSRING DIND471-15X1 CIRCLIP DING471-15X1 1
31 451.33.031.000 WELLENDICHTRING 15X24X5 OIL SEAL RING 15X24X5 1
77 460.30.029.000 SK.MUTTER 14X1,25X7 SW=22 HH NUT 74X7,25X7 W5=22 1
78 460.30.078.000 SICHERUNGSBLECH D=14MM LOCKING PLATE D=14MM 1 !
AY
k-2
0 B
i
Mﬂrﬁk!—_‘r:;é}iﬂ(ﬂam&r ;
1
i
02-450.33. 1! m * = NEUTEIL/ N RT X = NACH BEDARF / AS REQUIRED
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* = NEUTESL / NEW PART

MOITORLYGLE TECHNOLIEY

X = NACH BEDARF / AS REQUIRED

—Evl—

Kismg - ©E==0 KUMLSYSTEM COO®ING SYSTEM 50 LC [
|-

FIG TEILNR/PARTNR BEZEICHNUNG DESCRIPTION QryY ig-

&) @ =Y 1 45135.007.000 KOHLER MINI SX JUN/SEN 2001 RADIATOR MINI SX JUN/SEN 2007 1 :

& o 2 451.35.009.000 KI?HLERVERSCHLUSS 50LC 2001 RADIATOR CAP S0 LC 2007 1 Lo
4 45135.007.001 KUHLERSCHUTZ SX JUN/SEN 2001 RADIATOR PROT. SX JUN/SEN 2007 2| Cd

@ @ 6 546.03.048.100 MEHRBEREICHSBLECHMUTTER M6 RANGE CHANGE METAL NUT Mé i ‘
@ 8  451.35.025.000 K{HLERSCHLAUCH $X JUN. ,LC" 01 RADJATOR HOSE SX JUN."LC* 2001 1 b

@ 10 451.35.026.000 KOHLERSCHLAUCH SX JUN. ,LC” 01 RADIATOR HOSE SX JUN."LC* 2001 1 § }

o) 13 550.07.016.001 SCHLAUCH 7X10 PER METER PVC-HOSE 7X10 PER METRE 0,28 : -

15 0021 060003 SCHEIBE DIN 9021 A 6,4 WASHER DIN9027-A 64 2

16 0014 060103 ok BUNDSCHRAUBE M 6X10 SW=8  HH COLLAR SCREW M 6X10 Ws=8 6

18 590.01.092.050 SONDERSCHRAUBE M&X12,5 SW=8  SPECIAL SCREW MSXT2,5 W5=8 1 Ej

19 584.14.019.000 GUMMITULLE 11X 19X 9 ‘96 RUBBER GROMMET 11 X 19X ¢ 96 2 :

20 420.13.037.200 SCHLAUCHBINDER GEMI 12/22 HOSE CLAMP GEMJ 12/22 4

23 440.11.076.200 KABELBAND 200/3,6MM SCHWARZ CABLE TIE 200/3,6MM BLACK X

23 440.11.076.305 KABELBAND 300/4,8MM SCHWARZ CABLE TIE 300/4,8MM BLACK X {




Y77 77 | 64451250 SPEZIALWERKZEUGE SPECIAL TOOLS 50 LC

FIG TEILNR/PARTNR  BEZEICHNUNG DESCRIPTION Qry |

1% 590.29.021.044 ABZIEHER PRIMARRAD KPL, EXTRACTOR PRIM. GEAR CPL. 1 i
AT M4, M5, MG SCHRAUBEN WITH M4, M5, M6 SCREWS A
2 6899785 LOCTITE 243 BLAL 6CCM LOCTITE 243 BLUE 6CCM {
4 451.12.021.000 HALTESCHLESSEL £ ROTOR 2002 HOLDING SPANNER £ FLYWHEEL 02 4
5 451.29.006.000 EINSTELLEHRE 505X MINI 20071 ADJUSTING PLATE 505X MINI 2007 1

HOLZPLATTE - SELESTGEFERTIGT :
WOODEN PLATE - HOME MADE W

-

MUOTORCYLLE TEGHNDLOSY

02-450.29.0; ¥ = NACH BEDARF / AS REQUIRED
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